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Protector Test Postfach 88, D-83701, Gmund
File Haska. 003

Temperature : a1
Date/Time : 02/05/2013 10:49 Manufacturer : Woody Valley
Operator : PW Model Haska

SHOCE Material Airbag
Sample No. 1 Shock abs. mat. :  Airbag
Point of Impact Middle Size : M
Conditioning CFC1000 ISO 6487 Mass : 50
Standard : LTF 2009 Height [cm] 165
Min Speed [m/s]: 481 Speed [m/sec] 4.83
Max. Peak [g] 50 Max Peak[g] 2474
Min Energy [J]: 578,40 Impact Energy [J] 6418
169ms/20¢g

Reserve container open, tested without reserve,
Positive.
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